@) Table-Tennis-Tables ..

Butterfly Longlife

Instrukcja montazu / Assembly instruction

- /

1X/2023



you will need a socket wrench to assemble the table.

Note:

nr/no. Wykaz czesci ,s,f;ts'l_ List of parts
1 Blat 2 Top plate
2 Noga 4 Leg
3 tacznik 1 Connector A B
4 Siatka 1 Steel net M8x20 M8x25
5 Kotwa z za$lepkg 4 Anchor with a plug
A Sruba M8x20 24 | Screw M8x20 ﬁ ﬁ
B Sruba M8x25 4 Screw M8x25
A/B Podktadka sprezysta 28 | Spring washer
A/B Podktadka okragta 28 Washer —
B Nakretka 4 Nut )
Uwaga: “
do montazu stotu bedzie potrzebny klucz nasadowy. \'-"

PAN

J

1X/2023



Rys. 1/ Pic 1 A

Oznaczenie X / Marking X

1X/2023



( Rys.2/Pic2\

Note:
Before tightening the screws firmly, level the tabletop and position the net well.

Uwaga:
Zanim mocno dokrecisz sruby, wypoziomuj blat i dobrze ustaw siatke.

J

1X/2023




Rys.3 / Pic 3




Rys.4 / Pic 4

J

1X/2023



(

Rys 5/Pic5

1X/2023



(

Rys 6 / Pic 6

1525

300

500

300

2750

300

1184

300

09.

1X/2023



(

Rys 7/ Pic 7

1X/2023



